SCX10 III GLADIATOR FLATBED

By AheadRC Chat with Creator

859
1
90% goes to the Creator
(excluding payment processing fees)
Giveaway

Information

SCX10 III GLADIATOR FLATBED

By AheadRC

Want an overland style SCX10 iii Gladiator? You can now build one! The flat bed originally designed and printed for our SCX10 iii Gladiator Aussie Style Overland build, which can be found here

The flatbed comes with 2 different versions of an oversized, extra beefy chassis mount, one used for our build, and the other which is slidable for fine tune fore-aft adjustments.

Also included are 2 different styles of headache racks, a narrow one and a wide one. We used the narrow one in our build.

To complete the flatbed, the following hardware are needed:

5x M3*20mm countersunk screws for the headache rack
4x M3*15mm countersunk screws for the chassis mount plate
4x M3 nylock nuts for the chassis mount plate
7x M3*10mm countersunk screws for the rear bumper and fenders
6x M3*10mm socket head screws for the railings
4x M3 washers for the flatbed's adjustable chassis mount
4x M3*15 or 20mm socket head screws for mounting the flatbed to the chassis' rear brace

Please note that none of the accessories shown in the pictures are included, they are available separately in our store.

Please do not hesitate to contact us if you need any help!

AheadRC @ aheadrc

78 objects 2 Followers 30 Downloads